TYPICAL

Overseaming Machine For Insole

e ¥ GP5 — |\ e

TYPICAL SEWING MACHINE WANPING MACHINERY CO., LTD.




1. Machine casting components

No. I Parts No

‘0" type seal

Name Qty Remarks
| JOWF1-001 Arm I
2 Screw 4 M6 45 GBT0-85
3 JOWFL-002 Bed |
ki JOWF1-003 Belt wheel 1
3 Screw 2 M6X 8 GB70-85
(0 1I3WFI1-004 Hand wheel I
7 Screw 2 M6X 8 GB70-85
8 JOWF1-005 Washer |
] LEWF1-006 Main shaft |
10 18WF1-007 Main shafit bushing |
1t 1ISWF1-008 Plug 2
12 ISWFI-011 Oil stop plate |
13 18WF1-012 Washer |
14 Screw 2 M3 X 12 GB65-8S
15 IEWF1-014 Plug 2
16 Oil seal 2 FB10228
17 ‘0" type seal 2 16X 1.9 GBI235-76
18 J0OWFS-002 Plug 1
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2. Feeding and stitch length adjustment components

No. Parts No. Name Qty Remarks
1 JOWF2-001 Feed cocentric cam 1 For GPS- |

2 Serew 2 MS % 8 GBT0-85
3 J0WF2-002 Feed eccentric bushing 1

R} Screw | M4 X4 GB74-85
5 I8WF2-003 Feed link 1

6 18WEF2-004 Feed bar I

7 18WF2-005 Feed matchet shaft 1 .

L] Serew 1 M5 X6 GBT7-85
9 1BWF2-006 Ratchet shaft roller I

10 IRWF2-007 Ratchet bar |

i 18WF2-008 Hanging screw 2

12 18WF2-009 Transmission block 2

13 18WF2-010 Ratchet plate 1

14 2271013 Screw 2 SMIS/64" X 28 X §
15 18WF2-011 Stop lump 1

16 18WF2-012 Ratchet spring 3

17 18WF2-013 Pin 1

18 I8WF2-014 Spring bracket 1

19 SIWF2-001 Feed shafl |

20 18WF2-016 Tension spring bracket 1

4| Screw 2 M3 6 GBT7-8S
2 18WF2-017 Tenswon spring |

3 18WF2-018 Spring cap |

24 18WF2-019 Washer 1

25 Steel ball 16

26 SIWF2-002 Feed plate |

27 Screw 2 M5 X6 GBTT-85
28 1SWF7-001 Swing shaft 2

29 JOWF7-001 Swing bushing 1

10 18WF7-003 Screw bar 1

31 JOWF7-002 Block 1

i2 18WF7-005 Pin |

33 ISWFT-006 Nut 1

34 Serew 2 GBAS-85 M4
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3. Crochet hook components

No. Parts No. Name Qty Remarks
1 JOWF3-001 Cam |
2 Screw 2 M5 X8 GBTO-85
k) 18WF3-002 Balunce biock 1
4 Screw 2 M4 X 12 GBO5-85
3 IBWF3-003 Ball 1
6 I8WF3-004 Ball crank shift |
7 Screw ! M4 X4 GBOS-KS
8 18WF3-005 Crank clamp |
9 Screw | M4 >4 GBAOS-85
10 18WF3.006 Crochet hook bar |
11 Screw 1 M6 X 8 GBTO-85
12 18WF3-007 Bracket 1
11 IBWF3-008 Pin shaft 2
14 2272013 Serew 2
15 ISWF3-009 Crochet 1
16 JOWF3-005 Crank clamp 1
17 Screw 1 M4 X 10 GGB65-85
18 JOWF3-006 Crank clamp 1
19 Screw 1 M4 % 10 GBAS-85
20 1BWF3-012 Link shaft 1
21 Screw 1 M4 X 10 GB65-85
2 18WF3.013 Bracket shafl 1
23 18WF3-014 Stop ning 3
24 1WF2-006 Screw 3
25 18WF3-015 Link 1
26 JOWF007 Eccentric cam |
27 Screw 2 MS X 8 GBT0-85
28 JOWF3-008 Rear crank shaft 1
29 18WF3-018 Rear crank bracket |
0 14WF3-019 Spacer 3
k)| Screw 2 M6 X 20 GBT0-85
a2 Washer 2 6 GBY7.2-85
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4. Needle bar components

No. Parts No. Name Qty Remarks
1 30WF4-001 Needle bar eccentric cam I
2 Serew 2 M5 X8 GRT0-85
3 JOWF4.002 Needle frame |
4 2TH-008D3 Screw 2
5 SIWF4-001 Needle bar complete |
6 51WF4-002 Thread retainer |
7 Screw 1 M3 X4 GB6T-85
8 ISWF4-005 Pin |
9 18WF4-006 Screw 1
10 18WF4.007 Global plane 1
1 18WF4-008 Spring I
12 18WF4-009 Press plate ]
13 Screw 1 M4 X8 GB70-85
14 18WF4.010 Thread gude |
15 18WF4.011 Needle positioning shaft |
16 22T6-008D3 Screw |
17 18WF4-012 Positioning shaft bushing |
18 18WF4-013 Sliding bar 1
19 22T2-013 Screw |
20 1EWF4-014 Qil scal I
21 18WF4-015 Washer 1
22 Screw 3 M4 x 12 GB70-85
23 ISWF4-016 Needle bar bushing 1
24 STWF4-004 Stop bar 1
25 22T7-001A2 Serew 1
26 JOWF4-006 Oil stop cover |
27 IOWF4-007 Ol stop plate |
24 Screw 2 M4 X 10 GB67-85
29 JOWF4-008 Screw I
30 1EWF4-021 Rear bushing 1
3l JOWF4-009 Spacer I
2 30WF4-003 Bracket 1
i3 JOWF4-005 Screw I
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5. Pressing components

No. Parts No, Name Qty Remurks
| I0WFS5-001 Moving shaft 1
2 | BWES-002 Pulling spring 1
3 Adjustment screw | M6 X 50 GB65-85
4 Washer | 6 GBY7.2-85
3 O-ype seal | 9x1.9 GBI235-76
6 Adjustment nut 1 GB6170-85-M6
7 18WF3-003 Hanging screw 1
8 18WF5-004 Connected support 1
9 | 8WFS-005 Connected block 1
10 Pin 1 3%22 GB117-86
i Screw | M3X 20 GBT0-85
12 Screw | M6X 20 GBT0-85
13 Washer 1 6 GB972-85
14 JOWFS-003 Press bar 1
s I5IWFS-001al Press wheel support |
16 Pin ! 4x%20 GBI17-86
17 I8SWEF2-020 Screw 1
18 51WFS-003 Pressing disc base 1
19 SIWFS-004 Pressing disc 2
20 Pressing diso bearing 1 2000088
21 SIWF5-005 Screw 1
22 183WFS-012 Releasing lever |
23 I8WF5-013 Coanecting pin 1
24 Screw 1 M6 > 8 GH74-85
25 |BWF5-014 Releusing lever bracket 1
26 Pin 1 420 GB119-86
27 SIWFS-002 Screw bar |
28 Nut 1
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6. Oil pump components

No. Parts No, Name Oty Remarks

I 18WF6-001a2 Oil pump |

2 Screw 2 M5 16 GB70-85

3 IBWF6-00143 Piston 1

4 IBWF6-001a4 Spring 1

S ISWF6-001a3 Filter 1

6 IEWF&-001a6 Serew |

7 Washer 1 5 GB97.2-85

8 TEWF6-001a7 Spray nozzle I

9 IBWF6-001a9 Nut |

1o ISWF6-001n1 Oil separator complete !

] 18WF6-003 Oil pump support |

12 Screw 2 M6X 16 GB70-85
13 Screw 2 MéXE

14 IEWF6-004 Oil pipe | Plastic D4X ©2
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7. Upper cover components

No, Parts No Name Oy Remarks
I LEWES-00] Arm upper cover 1
2 Screw 4 M4 X 25 GB70-85
3 IEWES-002 Thread passing pin 1
K Screw 1 M4 X 10 GB67-85
S 18WFR-003 Thread finger |
O 2277-001 Screw I SMI11/64" x 40
7 I8WFB-004 Screw bar 1
8 18WF8-005 Nut 1
9 1EWES-006 Sprng 1
10 18WFR-007 Thread tension diso 2
11 1EWF8-008 Thread tension ring 1
12 16WF2-033 Screw 1 SMI /64" x40
13 18WFS-010 Thread nng |
14 277-001 Screw | SMI/64" x 40
15 ISWFE-011 Qil screen 1
16 18WFS-012 Washer 1
17 1BWF38-013 Ol stop plate 1
I8 I18WFR-014 il stop spacer 1
19 Screw | M6X 8 GBT0-85
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8. Accessories

No, Parts No. Name Qty Remurks
1 33TF-013 Screwdriver (middle) |
2 33TF-014 Serewdriver (small) |
3 3ITF-011 Oil pot I
K 250ml oil pot 1 Special for fur machine
5 33TF-019 Thread stand complete |
6 Vibelt 1 "O" type 1050
7 I§WFR-003a1 Wing scrow 2
8 Washer 2 8§ GB97.2-85
9 18F-004 "S* hook 1
10 18F-005al Chain 1
1 Hexagonal wrench I S=2.5mm
12 1F-010 Hexagonal wrench 1 S=3mm
13 Hexagonal wrench 1 S=dmm
14 Hexagonal wrench 1 S=Smm
15 5# forceps 1
16 Needle Ipack | 1567 or DB X1
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6. Oil pump components
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7. Upper cover components







